

Opti Scrape Fire Test Report

AS/ISO 9239.1-2003

Reaction to Fire Tests for Floorings. Determination of the Burning Behaviour using a Radiant Heat Source

Date of Sample Arrival

29/03/2017

Date Tested

18/04/2017

CHF Value	1	2	3	Mean
Length	10.0	10.0	10.1	10.0 kW/m ²
Width	10.1	-	-	- kW/m ²

Smoke Value	1	2	3	Mean
Length	98	74	77	83 %.min
Width	65	-	-	- %.min

Melting Yes

Blistering Yes